

遵义市倍缘化工有限责任公司

ZUNYI SHI BEI YUAN CHEMICAL ENGINEERING CO.,LTD

CERTIFICATE OF ANALYSIS

PRODUCT	PYROGALLOL	GRADE	CHEMICAL PURE
BATCH NO.	190218	STANDARD	QZBY/001-06
QUANTITY	450KGS	MANUFACTURE DATE	FEB.2019
ITEMS	SPECIFICATION	TEST RESULT	
APPEARANCE	WHITE&LUSTROUS CRYSTALLINE POWDER	PASS	
CONTENT	≥99.5%	99.85%	
WATER	≤0.5%	0.10%	
MELTING POINT	131-135℃	132.4-133.6℃	
SOLUBILITY IN WATER	TEST PASS	PASS	
RESIDUE ON IGNITION	≤0.05%	0.01%	
CHLORIDES	≤0.002%	PASS	
SULFATES	≤0.01%	PASS	
GALLIC ACID	TEST PASS	PASS	
RESULT	PASS		

CHECKER:



ANALYST:

